
Issyk-Kul Wastewater Management Project (RRP KGZ 50176) 
Supplementary Appendix 

 

 

 

 

Project Technical Analysis 

 

 
 
Project Number: 50176-002 
July 2018 

 

 

KGZ: Issyk-kul Wastewater Management Project 

 

 

 

 

 

 

 

 

http://www.adb.org/Documents/RRPs/?id=50176-002-3
http://www.adb.org/Documents/RRPs/?id=50176-002-3




 

WASTEWATER SYSTEM IN BALYKCHY AND KARAKOL 
 

 
1   INTRODUCTION 

 
1. This report is an Appendix to the draft final report package of the Asian Development Bank 
(ADB) KGZ-9169: Second Issyk-Kul Sustainable Development Project (project).  The project’s 
objective is to assist the Government of the Kyrgyz Republic and the Asian Development Bank 
[...]
280 1998 

3 
Juice, Jam, 
compote 

Fruits wine factory 
Jamanbaeva 
street 

390 1999 

4 Vodka Distillery 
Kulakunova 
street 

560 2007 

 
Odor Receptors 
 
59. The BASTP is located adjacent to the central Bishkek-Balykchy highway in an area 
with few human settlements. The area adjacent to the STP is cropping and grazing land and 
tree plantations.  It is therefore assumed that this is not a potential problematic issue for a 
future upgrade of the STP. 

 
 



26 
 

Biosolids Treatment  
 
60. Secondary biosolids are contained within the current operating ponds.  Only one pond 
has ever been desludged and that was 10 years ago.  The primary solids are pumped into the 
existing sludge lagoons but have never been removed.   

 
61. The ponds are in need of desludging to become fully functional.  Sludge content lowers 
the pond volumes and treatment effectiveness.  This presumption is strengthened by an 
observation in a visit report that in 2014 anaerobic (septic) conditions existed, “indicating that 
the cells are too small for the pollution load discharged into them”.  The consultant also 
observed during the visit in April 2017 that the discharge from the ponds was highly turbid, 
containing a large concentration of suspended solids.  Previous monitoring shows the lagoons 
remove about 50% of the BOD. As there are no metal industries in the area, the biosolids 
when they are extracted, can be dewatered in the existing lagoons and land applied, likely on 
the site of the WWTP or on adjacent farm land. 

 
Treated Water Reuse 
 
62. WWTP discharge is used for agricultural land during the growing season. The water 
remains impounded in the lagoons during the winter.  The lagoons are manually decanted 
during the summer season into a canal containing water from the Chu River, which is nearby.  
The water from this canal is pumped to neighboring orchards and to a village for use for 
growing animal feed but also for parks during the summer.  The pump station (PS) is owned 
by the Department of Irrigation under the Ministry of Agriculture.  This PS can pump 720 L/s 
and currently the Balykchy STP only receives 2.5 MLD or about 29 L/s, which constitutes 
about 4% of the total agricultural flow. 
 
63. Greater flows in the future could require discharge directly to the Chu River during the 
winter, although there is also scope for expansion of the lagoon volume by constructing new 
lagoons on the site of the existing sludge drying beds. 

 
Current Operating Status & Condition 
 
64. The general status of the civil structure of activated sludge facilities appears poor, 
particularly with metal or mechanical components.  The possibility of recovery or rehabilitation 
for BAWWTP has previously been considered “low to unrecoverable” by the 2015 Phase II 
project report.  However, the tanks appear structurally sound (which has to be verified) and 
with a proper membrane liner, the volumes could be used (for the first time) in a reconfigured 
activated sludge design.  

 
65. The coarse screens are in operation but are old and manually cleaned.  The degritting 
tanks are concrete, which are in poor condition and in need of rehabilitation as are the primary 
sedimentation tanks. 

 
66. The lagoons are likely full of sludge and have only a small fraction of their original 
treatment volumes.  All penstock valves need to be replaced and the feed inlet distribution 
system to the lagoons is derelict and needs to be rehabilitated. 

 
67. It appears that only two of the six sludge shallow lagoons have ever been used for 
primary sludges and have themselves never been desludged. They are currently allowed to 
dry out, grass to grow and then grazed by cattle. 



27 
 

 

Septage 
 
68. Septage is collected both by the Vodokanal and by private operators of vacuum trucks 
and discharged into a sewer manhole. Both the Vodokanal and the private sector have 2 
vacuum tankers each which is inadequate for a full septage collection and disposal system. 

 
6.2 Karakol  
 
6.2.1  Karakol Wastewater Collection System 
 
69. The wastewater system in Karakol is operated by the city Vodokanal (KVK) and 
consists of a gravity and pressure wastewater system, four wastewater pumping stations and 
a wastewater treatment plant with mechanical and full biological wastewater treatment.  About 
35% of all households in Karakol are connected to the wastewater system through 7190 
connections, most of which live in multi-dwelling houses. Therefore at present, about 25,000 
people receive services though connection to the centralized wastewater system. In addition, 
KVK provides wastewater services to 251 commercial entities, 1 industrial enterprise and 
government institutions, including schools and hospitals. The total discharge of effluent from 
industrial plants is estimated to be 1,000m3/day. 

 
70. The entire city of Karakol, except for the Pristan area, is served by a gravity wastewater 
system going from the south to the north where the WWTP is located. The length of the 
wastewater network of the city is 110 km. The serviced areas are mainly the central and north-
eastern sectors of the town. The existing network consists mainly of cast-iron and asbestos-
cement pipes. In addition, within the first phase of the ISDP-1, 12 km of new sewers were 
constructed covering the area to the west of the Karakol River. 

 
71. In addition to the gravity wastewater system in Karakol, the village of Pristan is served 
by a pressure system. This system includes 4 pumping stations, of which 3 were rehabilitated 
under the first phase of ISDP-1. The fourth wastewater pumping station is located close to the 
Issyk-Kul Lake and is in a damaged, non-operating condition. In this connection, the 
construction of a new wastewater pumping station in a new location is required. 

 
72. In summary, the sewerage system that supplies KKWWTP consists of: 

(a) A gravity public sewerage network, with a total length of sewers of 71.4 km with pipe 
diameters ranging from 100 mm up to 700 mm;  

(b) A pressure sewerage system that serves the rural areas of Pristan. The system 
consists of 10 km of 200 mm diameter pipe, 28 km of 300 mm diameter pipe and four 
pumping stations. Two of the pumping stations are at the end of the system and the 
other two are intermediate booster pumping stations. Three of the four pumping 
stations have a wet well of 40 m3, whereas the other one has a well capacity of 130 
m3. The total length of rising mains is approximately 14.5 km;  

(c) Latrines and septic tanks that service the other non-sewered areas and 
(d) A need for a new sewage pump station (SPS 4) near the old torpedo testing facility 

as shown in Figure 6.3.  Currently the sewage from an adjacent neighborhood is 
pumped and transported twice per week by vacuum pump out trucks. SPS 4 would 
accommodate about 2,000 EP.  The size of the pipe that collects the sewage from 
the neighborhood is a 350 mm φ asbestos pipe, whilst the pipe to the KKWWTP is a 
300 mm φ steel pipe. 

 
73. A layout of the Karakol wastewater system is shown in the following Chapter as Figure 
7.3 

 



28 
 

6.3.2  Karakol wastewater treatment plant (KKWWTP) 
 
74. The KKWWTP in Karakol was originally constructed with an estimated treatment 
capacity for a 55,000 equivalent population (EP) or a design capacity of 22 MLD at 400 L/p/d 
(Figure 6.2).  The treatment plant is located about 7 km NW of the city center, along the 
Karakol River. The influent in 2009 was estimated by Vodokanal to be between 7 to 8 MLD. 
KKWWTP is located on approximately 13 hectares, along the southern slopes of a local river 
valley. 

 
Figure 6.3 – Location of future sewage pump station at Pristan 

 
 
Sewage Treatment & Current Capacity 
 
75. The existing treatment process shown in Figure 6.4 consists of activated sludge, 
followed by impoundment in lagoons for polishing before discharge. The flow enters the inlet 
works and passes through a single [but rather battered] coarse screen before entering a 
diversion channel to one of two vortex degritting units. This is followed by three primary 
sedimentation tanks, of which only one is in service.  Corrosion of the metal components is 
evident as is the degrading concrete structures in the various units. 

 
 
 
 
 
 
 



29 
 

 

 
 

Figure 6.4 – Location and layout of the Karakol WWTP 

 
 
 
76. Flow enters the aeration tank after the PSTs but is not aerated.  The aeration system 
has been dysfunctional for many years.  The concrete in the aeration tank appears particularly 
degraded in a number of areas.  Four clarifiers of which one is functional follow the aeration 
tank. No chlorination is provided after clarification and the flow is directed into a storage 
lagoon.  The lagoons have a working level of between 1 and 2 m and are apparently inter-
connected but do not work in series or in parallel. Only one of them is connected before final 
discharge. The ponds have an estimated volume of 40 ML at a 1.5 m depth and a surface are 
of about 2.7 ha. 

 
Industrial Discharges 
 
77. There are 21 factories in operation in Karakol, mostly mill flour.  Total industrial 
wastewater production was estimated as small at about 45 m3/d, the detailed list of which was 
given in the WP08/WP10 Field Survey (2014).  In summary, the industries have the following 
makeup: 

 
Flour mills   41% 
Bakeries:  28% 



30 
 

Abattoirs:    9% 
Textiles:    2% 
Spirits:   10% 
Miscellaneous: 10% (wood, concrete blocks and electrical) 
 
Biosolids Treatment 
 

78. Current treatment facilities include two dysfunctional (2) 15 m  anaerobic digesters 
and 10 off 35 m x 9 m sludge drying beds.  The drying beds receive primary sludge from the 
PSTs. 

 
Treated Water Reuse 
 
79. The effluent is discharged from the final settling tank to a holding lagoon below the 
drying beds. From this pond, flow is conveyed by pipe under the Karakol River to discharge 
into a further large reservoir, some 2 km to the NW, operated by the Department of Irrigation, 
into which 5 small streams also discharge. Water is pumped for the irrigation of agricultural 
lands from March till November; in the other months, it is assumed that the water percolates 
into the ground of the four holding lagoons that are connected hydraulically along with 
evaporation. The Karakol River flows close to the KKSTP but there is no interconnection. 
Similarly, there is no outlet or connection between the holding lagoon and Lake Issyk-Kul. Until 
recently, the semi-treated effluent was discharged without dilution into the irrigation system. 
Recently the system to provide mixing water from surface runoff has been restored to enable 
a better quality of water to be discharged for irrigation. 

 
Current Operating Status & Condition 
 
80. KKWWTP is generally in poor condition.  The aeration system is non-functional.  All 
buildings including: blower building, chlorination building, sludge building, transformer building 
and administration building are in poor condition. Concrete quality of the existing tanks is 
perceived to be in a poor state with leakage. 

 
81. It is the opinion of the consultant that there is a general need for complete replacement 
of this sewage treatment process with possible rehabilitation of some of the ancillary 
components. 

 
Septage 
 
82. Septage is collected both by the Vodokanal and by private operators of vacuum trucks 
and discharged into a sewer manhole. The Vodokanal has 2 vacuum tankers, whilst 6 vacuum 
tankers are operated by the private sector. These are considered inadequate to meet the 
needs of the City. 

 
7 PROPOSED SUB-PROJECTS FOR INCLUSION IN THE LOAN 
 
83. The Inception Report26 for this PPTA outlined a number of options for the provision of 
improved wastewater facilities in the two towns. This was followed by detailed discussion with 
the municipal administrations, Vodokanals and other stakeholders in each of the towns and 
ultimately with a Project Working Group at the end of an Inception Mission conducted between 
22-30 May 201727. Following these discussions, preferred options were agreed and 

                                                           
26  TA9169 KGZ – Second Issyk-Kul Sustainable Development Project, GlobalWorks, May 2017 
27  Aide-Memoire, KGZ: Second Issyk-Kul Sustainable Development Project, ADB, May 2017 



31 
 

 

conceptual designs and cost estimates undertaken for proposed sub-projects in each town 
based on these preferred options. These sub-projects largely fall into the following categories: 

 

• Rehabilitation of wastewater treatment plants and effluent disposal systems. 

• Priority sewerage infrastructure comprising pumping stations and sewer pipelines 
 
84. Following the Interim Report submission, while the secondary treatment process 
proposed at the Inception Stage remained the same, the need to meet the required effluent 
standards for irrigation use, in particular, the ammonia concentration was discussed in detail 
with the State Agency for Environment and Forestry. This included determining the appropriate 
point at which the effluent standards should be measured (see Section 4.2.2 above) which 
would in turn determine the standards which need to be met by the treatment process. 

 
85. Details of the proposed sub-projects are described below. 

 
7.1 Wastewater Collection Systems 

 
7.1.1 Balykchy 
 
86. The existing sewerage collection system in Balykchy is described in Section 6.1.1. It 
is essentially a gravity system with only one main pumping station to pump to the WWTP. This 
pump station and pumping main were rehabilitated under ISDP-1 and are in good operating 
condition. Currently only about 30% of the residents are connected to the sewerage system 
which serves primarily the eastern part of the town. This system comprises 64 km of sewer 
pipes constructed up to 40 years ago. Much of this network may now be in poor condition and 
the main collector pipelines may be oversized due to the previously planned industrialization 
of Balykchy during the Soviet era. The EBRD estimated that about 50% of the existing network 
needs to be replaced28 but this would need to be confirmed by a CCTV survey of existing 
sewers. Expansion of the system to increase service coverage would need to be in the western 
part of the city. Some southern portions are also uncovered but these are generally at a lower 
level than the main collector mains and would require pumping. These residences are closer 
to the lake and, although possibly more economic, ineffective on-site sanitation may present 
a risk of pollution to the lake. On the other hand there are proposals by the city government to 
relocate these residents due to the risk of flooding.  

 
87. During the Interim Report presentation, the City officials requested some expansion of 
the existing sewerage system. This was further investigated and an additional 10.3 km of 
sewer pipes were proposed to be included as shown in Figure 7.1 

 
88. There is also need to deal more effectively with the 70% of residents utilizing on-site 
sanitation. This will require improving the effectiveness of the septic tank pump-out program, 
including the provision of septage receiving facilities, preferably at the wastewater treatment 
plant and either increasing the capacity of the Vodokanal to undertake septage collection or 
regularizing the private septage operators such that they dispose of septage in a controlled 
manner. In addition, up to 3 additional vacuum tankers will be provided for the Vodokanal, 
depending on funding availability. 

 
 

                                                           
28   Balykchy Water Sub-Project Review Feasibility Study, Final Report, EBRD, Grontmij, February 2016 



32 
 

Figure 7.1 – Balykchy Sewer Layout 



33 
 

 

7.1.2 Karakol 
 
89. It is reported that about 45% of households in Karakol are connected to the sewerage 
system, with the remaining having septic tanks or pit latrines. The current collection system 
[...]
98. The major considerations for selecting the options have taken in account the below 
circumstances.  

 

• The consultant has taken the approach for this study to whenever possible consider 
the possible reuse of current WWTP components as one of the options in addition to 
an option for total replacement. 

• Each of the existing WWTPs employs activated sludge processes, followed by 
impoundment ponds 

• The existing activated sludge tanks are large but in various states of disrepair and 
usefulness. 

• All existing mechanical equipment is corroded, dysfunctional or antiquated and will 
need replacement. 

• All treated discharges are currently [or could be] reused for agricultural irrigation. The 
consultant believes this approach should be continued and promoted. 

• The Kyrgyz Republic standards for agricultural irrigation are only strict in terms of the 
maximum allowed ammonia (Table 5.3) of only 0.1 mg/L, nitrate of 10 mg/L and E. 
coli of 1,000 CFU/100 mL.  Phosphorus concentration of raw sewage measured in 
2017 was well within the 10mg/L discharge limit for irrigation and will not likely require 
particular process attention (e.g. removal of phosphorus biologically or with metal 



37 
 

 

salts) for its removal.  The low ammonia level requirement drives the overall treatment 
plant design by making the tanks much larger or necessitating the inclusion of a 
tertiary treatment process as opposed to the design based on incoming BOD5.  This 
is particularly relevant during the winter when temperatures drop and nitrification 
becomes more difficult.  This was the main reason the proposed design maximum for 
ammonia herein was originally at the Interim Stage selected to be similar to the South 
African or Ontario, Canada standards at a 3 mg/L maximum (Table 4.3).   

• We have allowed in our aeration designs capacity enough for an influent TKN of over 
80 mg/L, even though the ammonia has only been measured at about 21 mg/L.  This 
should be more than enough to achieve maximum conversion of ammonia to nitrate, 
although it is more difficult for nitrification to occur at lower temperatures. 

• The Consultant notes that “sensitive crops” (that includes sugarbeets and grapes) 
may be affected by nitrogen concentrations above 5 mg/L but most other crops are 
relatively unaffected until nitrogen exceeds 30 mg/L. Apricot, citrus and avocado can 
be delayed and the fruit may be poorer in quality, thus affecting the marketability and 
storage life if the water nitrogen exceeds 30 mg/L29.  

• While the Consultant has the view that a discharge standard for ammonia of 3 mg/L 
in accordance with international standards is acceptable for irrigation purposes, it is 
acknowledged that the Kyrgyz standards do require an ammonia discharge standard 
of 0.1 mg/L for irrigation. Consequently, we have made allowance for the inclusion of 
a tertiary treatment process that will meet this standard, but which will involve 
additional cost. 

• The E. coli discharge delimit would normally require disinfection at all the WWTPs, 
even with agricultural irrigation reuse, likely by the use of chlorine, although Balykchy 
uses lagoons.  However, there are scenarios in which the treated effluent is further 
diluted and/or impounded in reservoirs that could allow not using disinfection at the 
STP. 

• All the inflows to all the STPs are considered to be dilute (Table 3.2), with an average 
95%tile BOD5 of around 120 mg/L and ammonia at 21 mg/L.  These are 95%tile 
numbers, i.e., the average plus a standard deviation, so they can be a lot more dilute. 

• Typical activated sludge processes do NOT do well with dilute feed as evidenced by 
the operations by Manila Water in Manila, Philippines who almost exclusively employ 
activated sludge on dilute combined sewage/drainage of BOD5 concentrations less 
than 100 mg/L.  In Manila, they have difficulty in growing enough mixed liquor 
suspended solids (MLSS), the mixed liquor active biomass, to keep the process 100% 
active and well settling.  This can be mostly overcome by employing larger activated 
sludge tanks as are used with sequencing batch reactors (SBRs) or intermittently 
decanted aerated reactors (IDEALs) as seen in Figure 7.5.  Attached biomass 
systems like trickling filters (TFs), biological aerated filters (BAFs) and moving bed 
biofilm reactors (MBBRs) operate efficiently with dilute feeds as seen in Figure 7.6, 
Figure 7.8 and Figure 7.9, respectively, but the vodokanals are not used to seeing 
these configurations. Lagoons, due to their large volumes, can cope well with dilute 
feeds as is seen with the current performance at the Balykchy WWTP, but Balykchy 
will receive a new treatment process before the lagoons.  A pure lagoon or pond 
process configuration is shown in Figure 7.7. 

• A workshop was held with the Vodakanals concerning the selection of a preferred 
process. The decision support system used in selecting the preferred process was 
multi-criteria analysis in which the Vodokanal senior management participated during 
the workshop. The outcome of this analysis is shown in Table 7.10 in which the use 
of a SBR/IDEAL process was selected (see Figure 7.5).    IDEAL/SBR biological 

                                                           
29   Ayers, R.S. and D.W. Westcot 1994. “Water quality for agriculture”,  Food and Agriculture Organization of the United Nations (FAO) 

Corporate Document Repository, FAO Irrigation and Drainage Paper 29, Rev. 1, ISBN 92-5-102263-1; 
http://www.fao.org/docrep/003/T0234E/T0234E00.htm and http://www.fao.org/docrep/003/T0234E/T0234E06.htm, accessed July 
2017. 

http://www.fao.org/docrep/003/T0234E/T0234E00.htm
http://www.fao.org/docrep/003/T0234E/T0234E06.htm


38 
 

process configurations employ cycled aeration.  When the air is turned off and the 
biomass settles, the treated and clarified supernatant is decanted.  A separate clarifier 
is unnecessary.   

• Rehabilitation / renewal of all the WWTPs will include septage receival facilities. This 
has been projected to increase solids loading by around four times over simple 
septage (septage is around 4% solids), but gradually decrease as sewer connections 
rise. 

• As there are no current Kyrgyz Republic standards for the management of waste 
biomass, the consultant recommends the use of USEPA guidelines and the 
production of Class B sludges by one of the following processes: 

a. Aerobic digestion, 
b. Air drying (this process is currently in use by Vodokanals through the use of 

drying beds at all of the WWTPs) or 
c. Anaerobic digestion. 

 
99. This will lower the risk factor for the reuse of the biosolids on pastures, tree plantations 
and parks. 
 
100. Air drying is recommended for all the WWTPs and anaerobic digestion and air drying 
is recommended as an option for Karakol due to its past history with this technology. 
 
101. A Design Summary for the proposed wastewater facilities is shown for each of the 
cities in Annex 1 to this Report. 

  
 
 
 
 
 
 
  



39 
 

 

Figure 7.5 – Process flow diagram of a typical Intermittent Decanted Extended Aeration (IDEAL) activated sludge system 
 

 

 

 

 

 
 



40 
 

 
Figure 7.6 – Process flow diagram of a Imhoff tank [for primary solids separation] followed by a covered trickling filter  
 

 

 

 

 



41 
 

 

Figure 7.7 – Process flow diagram of a lagoon treatment system with optional odor control on anaerobic lagoon  

 

  



42 
 

Figure 7.8 – Process flow diagram of a Biological Aerated Filter 

 

 

 

 



43 
 

 

 

Figure 7.9 – Process flow diagram of a Moving Bed Biofilm Reactor 

 

 

 

 

 



44 
 

 

Figure 7.10 –Multi-criteria analysis of process treatment options

1) All assumed with ability to meet effluent 

standards

2) All assumed to require operator training

3) All assumed will operate at cooler temperatures

BIOTOWER or 

BIOLOGICAL 

AERATED FILTER 

(BAF)

MOVING BED 

BIOFILM 

REACTOR (MBBR)

INTERMITTENT 

DECANTED 

EXTENDED 

AERATION 

REACTOR (IDEAL)

No. Multi-criteria Analysis of Constraints (x / 100)

1 CAPEX 30 8.5 8.5 10.0 *Lowest cost IDEAL assigned a "10", others proportioned against this

*Plastic packing expensive

*Size comparison for 7 MLD unit

2 OPEX 20 10.0 9.6 7.4 *Lowest cost BAF assigned a "10", others proportioned against this

*Size comparison for 7 MLD unit

3 PROVEN PERFORMANCE FOR DILUTE INFLUENT 10 10.0 10.0 9.0 *Fixed film processes superior to suspended biomass systems

4 EASE OF OPERATION 10 9.0 7.0 8.5 *MBBR can be subject to foaming and poor settling biosolids

*IDEAL has timed aeration that must be monitored

5 PROCESS COMPLEXITY & CONTROL 5 8.0 9.0 10.0 *IDEAL one tank; MBBR two tanks; BAF four tanks

6
ABILITY TO COPE WITH HI TOURIST LOADS 

WITHOUT ANOTHER TANK
5 9.5 10.0 6.0

*MBBR by far more adaptable to load changes, followed by BAF

*IDEAL design could also accommodate seasonal loads but 

extremes would require additional tank that would be started in 

summer, decommissioned in winter

7 VODAKANAL FAMILIARITY 5 7.0 7.0 9.0 *IDEAL similar to traditional activated sludge process

8 AMOUNT OF WASTE BIOSOLIDS 5 9.0 9.5 8.0 *BAF has primary solids issue 

9 ODOUR GENERATION POTENTIAL 5 7.0 9.0 9.0 *Primary sedimentation with BAF that requires special 

management

10 STABILITY OF BIOSOLIDS 5 9.0 10.0 10.0 *BAF primary solids require digestion to stabilise

TOTAL WEIGHTING (should be 100): 100

INDIVIDUAL SCORES (x / 1000 max): 893 929 934

Ranking Preference: 3 2 1

HIGHEST SCORE: 934

DILUTE STP INFLUENT 

TREATMENT OPTIONS (NOT INCLUDING 

PONDS): PRELIMINARY ANALYSIS VIA 

MULTI-CRITERIA ANALYSIS OR MCA

S
e
le

c
te

d
 W

e
ig

h
ti

n
g

Judgement Rankings (Prof. Opinion of Consultant)

COMMENTS



45 
 

 

7.2.2 Balykchy Wastewater Treatment Plant (BAWWTP) 
 

102. The projected pollution and flow loads for this plant is given in Table 7.1. 

 
Table 7.1 – Design criteria for BAWWTP 

Planning Year Projected 
Flow (MLD) 

BOD Load 
(kg/day) 

TKN (kg/day) Suspended 
Solids 

(kg/day)* 

Balykchy WWTP (Tourist Season) 

2018 2.74 891 324 1,765 

2028 5.54 1,300 360 1,771 

2038 8.59 1,771 395 1,722 

Balykchy WWTP (Off-peak Season) 

2018 2.74 891 324 1,765 

2028 5.54 1,300 360 1,771 

2038  8.59 1,771 395 1,722 

*(Sewage Solids + Septage Solids) 

 
Option BA1: Reuse of Many of the Current Facilities at Balykchy Sewage Treatment 
Plant 
 

103. The existing activated sludge facilities are shown in Figure 7.11 and Figure 7.12.  
They were originally designed to treat a capacity of 36 MLD for a served population of about 
90,000 EP at 400 L/capita/day.  Current sewage generation figures are less than half of this 
or about 160 L/capita/day. There are 16 mm coarse screens in use but without mechanical 
cleaning. One cyclone grit chamber is being used at any one time and one primary 
sedimentation tank.  The large rectangular tankage and three circular clarifiers have never 
been used.  Surface area dimensions are given in Table 7.2.  The depth is given as 6 m but 
usually is between 3 and 4.5 m. The two aeration tanks are 20 mW x 60 mL x 6mD have a 
concrete petition wall down much of the center (Figure 7.11). The tanks appear structurally 
sound but do not hold water.  An attempted render sealing was applied some years ago without 
success. If each tank were run with more freeboard as 19.5mW x 60mL x 4.5mH (active depth 
+ 1.5m freeboard; take off 0.5 m from width for petition wall), this would put its volume at 5,265 
m3 or 10,530 m3 for two tanks (as opposed to 6,435 m3 or a total of 12,870 m3 using a depth 
of 5.5m and freeboard of 0.5m). Some preliminary calculations were conducted with using the 
two existing tanks as IDALs (intermittent decanted extended aeration reactors, no clarifiers 
needed), with a 20 day MCRT (mean cell residence time or sludge age) and a 2038 inlet feed 
of 5.2 tons/day of COD (2 x 2038 BOD load of 2,603 kg/d).  The volume required is roughly 
9,700 m3, close to the 10,530 m3 with 1.5 m of freeboard.  The current two tanks are about the 
right size for the projected 2038 flows in Table 7.3 and suitable for two lots of phasing or 6.5 
MLD per phase.  Only one tank would initially be renovated and the other tank brought into 
service when it is needed.  The air requirements for the 2038 flows are about 110 kW.  This is 
assuming that the reactor takes the BOD down to 30 mg/L with no primary sedimentation. 

 
 
 
 
 
 
 
 
 
 



46 
 

 
Figure 7.11 – Current Balykchy aeration tank 
 

 
 
Table 7.2 – Existing facilities within the BAWWTP 

No Unit  
No of 
each 

Type 
Dimensions 

(m) 

1 Inlet Chamber 1 - 5 x 2 x 3D 

2 Screen Building 2 In one building 20 x 7 x 4D 

3 Cyclone Grit Separator 2 Circular 6φ x4D 

4 Primary Settling Tanks 2 Circular 17φ x 5 

5 Aeration Tanks  2 Rectangular 60 x 20 x 6 

6 Regenerations Tanks 2 Rectangular 60 x 8.5 x 6 

7 Final Settling Tanks 3 Circular 18 φ x 5 

8 Sand Dry Beds 2 Rectangular 15 x 15 x2 

9 
Administration & 
Sludge Dewatering 
Building  

1 Building 25 x 17 

10 Pumping Station 1 Building 20 x 7 x 4 

11 Blowers Building 1 Building 17 x 7 x 6H 

12 Transformer Site 1 Building 10 x 5 x 2H 

13 Effluent Chamber 1 - 10 x 2 x 3 

 
104. The other tanks on site: two 17m ϕ primary clarifiers, the three 18m ϕ secondary 
clarifiers and the two 60m x 8.5m regeneration tanks would become redundant and could be 
demolished.  The total material from a demolition of these components would amount to about 
2,100 m3 as was estimated by the 2015 Phase II report. There is plenty of room for a balance 
tank and a chlorine contact tank or one of the existing secondary clarifiers could be 
rehabilitated and used. 

 
 
 



47 
 

 

 
Figure 7.12 – Satellite imagery of existing BAWWTP activated sludge system (just prior 
to lagoons) 

 
 

Option BA2: Complete new IDEAL & Demolishing of Existing Facilities 
 
105. This option involves demolishing the whole of the existing works and building a whole 
new activated sludge system, based again on the IDEAL process configuration as shown in 
Figure 7.5 but without the anaerobic digestion. On the front of this process would be new 
screening and degritting facilities. Phase 1 would include the Stage 1 and part of the Stage 2 
time periods (see Table 7.1) and would be for 4 MLD but would include components of Phase 
2 for another 4 MLD such as screening and building rehabilitations. Figure 7.13 gives an idea 
of how the IDEALs would sit on site. Tertiary treatment is shown with trickling filters.  If tertiary 
treatment is not selected, the discharge from the IDEALs would go directly to the ponds. The 
IDEALs are sized for a 20 day MCRT (or sludge age reflecting extended aeration  to give 
stability to the waste activated sludge or WAS.  The WAS would be taken during the aeration 
phase and would be thickened before the drying beds.  The proposed drying beds are sized 
for a 20 day rotation period (22 beds with 2 extra for the cleaning process).  This gives a total 
minimum solids treatment period of 40 days. The supernatant from the thickener and the 
filtrate from the drying beds would be pumped back to the head of works.  Figure 7.14 shows 
the additional ponds required for storage of the treated effluent during the winter season.  The 
proposed extra ponds would increase the storage as shown in Table 7.3.  Note that the 
existing ponds need desludging and the volume of storage is less than the clean volume 
shown in Table 7.3.  Adding the two additional ponds in Phase II would be additional to the 
storage capacity calculated in Table 7.3. 

 
Table 7.3 – Pond storage clean volume capacity at the BAWWTP (evaporation and 
seepage not included) 

Scenario 

Total 
Clean 

Volume 
(m3) 

Storage Time 
at 2018 Flows 

(months) 

Storage 
Volume at 

2028 Flows 
(months) 

Storage 
Volume at 

2038 Flows 
(months) 

Existing Ponds 173,844 2.3 1.1 0.7 



48 
 

Scenario 

Total 
Clean 

Volume 
(m3) 

Storage Time 
at 2018 Flows 

(months) 

Storage 
Volume at 

2028 Flows 
(months) 

Storage 
Volume at 

2038 Flows 
(months) 

Existing + 
Proposed Three 
Additional Ponds 
for Phase I 

284,833 3.7 1.7 1.2 

 
 
 
 
 
 
 
Figure 7.13 – Preliminary process layout after screening and degritting for Option BA2 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



49 
 

 

 
Figure 7.14 – Proposed additional ponds for effluent storage for Options BA1 and BA2 

 
 
106. The actions required for Option BA1 and Option BA2 are summarized in Table 7.4. 
Details of the proposed treatment units are shown in Appendix 1. 

 
 

Table 7.4 – Preliminary list of works required for Option BA1 and Option BA2 (not 
inclusive) 

Actions Details Comments 

1. New channels and 
mechanical screens, 2 off 10 
mm, duty/standby and place for 
a third screen for Phase II (see 
Figure 4.1) 

Existing 16 mm screen works but 
automatic mechanical component 
has long since ceased.   

Having a 10 
mm screen 
would avoid 
potential 
problems in the 
downstream 
IDEAL(s) 

2. Renew existing screen 
building 20m x 7m, replace with 
20m x 15m 

Modifications needed to house 
three channels of 10 mm step 
screens (Figure 4.1). Two 
channels to be brought on line for 
duty/standby. Includes channel 
with manual screen for >2ADWF 
bypass. 

Inspection by 
structural 
engineer 
needed if 
existing building 
to be reused 

3. New mechanical vortex 
degritting units, 1 for Phase I, 
another for Phase II. 

The concrete on the existing 
cyclone grit units (6m φ) to be 
demolished and replaced with a 
single mechanical vortex degritter 

 



50 
 

Actions Details Comments 

and grit classifier for Phase I and 
another for Phase II. 
 

4. Primary sedimentation units 
are not needed (17m ϕ) 

The whole sewage flow after 
screening and degritting would be 
put directly into the IDEALs  

Primary sludge 
is currently sent 
to drying beds 
but this practice 
to be 
discontinued 

5. Renovation of aeration tanks 
as IDALs (20mW x46m 
Lx~5mD) would be Option BA1 
or replace aeration tanks as 
Option BA2. New (2 No) 
aeration tanks for BA2 to be 
14.5mW x 46mL x 5mD. 

The existing tanks if reused would 
need cleaned and sealed around 
the inside with an appropriate 
membrane liner. Existing tanks to 
be demolished if Option BA2 
selected for new tanks 

Reuse of tanks 
would require 
structural 
engineer 
inspection 

6. Installation of an intermediate 
aeration system, slow speed 
surface aerators (SOTR of ca. 
417 kg O2/hr [136 kW] at an 
1,700 m altitude and 4.5 m 
average active tank depth or 
TWL of 5 m)  

A diffused aeration system would 
be needed with rubber diffusers for 
Option BA1.  Tanks are too narrow 
for surface aeration.  Slow speed 
surface aerators are nominated for 
Option BA2, which would use 4 x 
11 kW aerators per IDEAL 

Slow speed 
surface aerators 
to be mounted 
with crossbar as 
shown in 
Figure 7.5. 

7. Renovation of existing blower 
building (17m x 7m) as an 
option. Preferred aeration is by 
slow speed aerators 

The building appears structurally 
sound If suitable the building 
would require 
renovation/modification, including 
a new roof.  
 
This would not be required in 
Option BA2 if surface aeration is 
selected. 

Inspection by 
structural 
engineer 

8. Installation of a decanter 
mechanisms in the IDEALs + 
associated piping 

A metal decanting mechanism 
would be mechanically raised and 
lowered to decant off supernatant 
from the tank after a settlement 
period.  

Ancillary piping 
also needed; 
decanters along 
long side in 
Option BA1, 
short side in 
BA2 

9. A chlorine contact (CCT)  This would be necessary if 
chemical disinfection is selected 
over that obtained by the ponds, 
plus canal dilution during irrigation 
period. 
 
Preliminary sizing puts the tank as 
7.5mW x 16.5mL x 2mD to get a 
30 min residence time. 

Optional 
 
Additional ponds 
would eventually 
need to be 
enlarged or 
disinfection 
implemented for 
river discharge 
to accommodate 
future larger 
flows 

10. New chlorine building This could be made optional, as 
the ponds could act as the primary 

Optional 
 



51 
 

 

Actions Details Comments 

source of disinfection if properly 
renovated. 
 
Building would be required to 
house gaseous chlorine cylinders, 
likely the 720 kg version (to be 
determined).  

Renovation of 
existing 
chlorination 
building is an 
option. 

11. New chlorine gas dissolution 
system is needed. 

This could be made optional, as 
the ponds could act as the primary 
source of disinfection if properly 
renovated. 
 
This system converts liquid 
chlorine into gas to where it can be 
dissolved in a water stream that 
would be directed to the CCT. 

Optional 

12.  New sludge thickener 
required 

New 9 m dia. thickener in Phase I 
and another in Phase II.  Waste 
sludge from IDEALs wasted during 
aeration to be directed here, with 
supernatant returned to head of 
works and solids to drying beds 

 

13. Administration facilities / 
Laboratory (25m x 17m) 

If suitable, it would need 
rehabilitation and modification to 
house a small laboratory. 

A structural 
engineer needs 
inspection of 
the existing 
building 

14. Process Automation The treatment would be fully 
automated with a SCADA in the 
Administration Building.   

 

15. The 6 existing drying beds, 
62 mW x 250 mL each, would 
be made redundant.   

Twenty two new beds are 
proposed for the top of the site, 
each with an area of about 24m 
long x 6m wide.  

Twenty day 
rotation with 
twenty two beds 
(two for 
cleaning 
allowance) 

16. New penstock valves and 
hydraulic rehabilitation of pond 
hydraulics for discharge 

Current penstocks are corroded 
and likely dysfunctional.  The feed 
distribution channel to the ponds is 
in need of complete renovation or 
replacement. The discharge 
pipework from the ponds are also 
in a bad state and needs 
rehabilitation. 

Priority. Feed 
channels all to 
be modified 
when new 
ponds are 
added 

17. Inspection and review of 
existing pumping station 

This pumping station would 
become redundant 

Needs to be 
reviewed 

18.  Inspection of power 
transmission facilities 

To determine whether this is 
suitable for future long-term use 
and if there is any rehabilitation 
needs. 

Priority. 

19. Demolition of unnecessary 
site infrastructure 

Option BA1 would make redundant 
the 17m ϕ primary clarifiers, the 
18m ϕ secondary clarifiers and the 

Redundant 
structures 
should be 



52 
 

Actions Details Comments 

60m x 8.5m regeneration tanks. If 
demolished this would amount to 
about 2,100 m3 needing to be 
landfilled. Option BA2 would 
require more demolition with about 
3,526 m3 

demolished or 
re-purposed for 
safety reasons 

 
107. It has been assumed at this stage that the Vodokanal would prefer Option BA2 and 
this option has been assumed in the development of cost estimates. Both options BA1 and 
BA2 are designed to produce an effluent out of secondary treatment with ammonia 
concentration of 3 mg/L. When the effluent is discharged into the irrigation channel, it is 
expected to be diluted by a factor of about 30, which should enable an ammonia concentration 
of 0.1 mg/L to be achieved in accordance with Krygz standards. Tests conducted on the 
effluent from the Balykchy WWTP in September 2017 showed the ammonia concentration 
reducing from 20mg/L downstream of the biological ponds to 0.74 mg/L in the irrigation 
channel (see Table 4.2). However, in order to be certain of achieving the required ammonia 
concentration in the effluent, a tertiary treatment component has been included. This is 
discussed further below in Section 7.3. 

 
7.2.4 Karakol Sewage Treatment Plant (KKWWTP) 
 
108. The projected pollution and flow loads for this plant are given in Table 7.5. 

 
Table 7.5 – Design criteria for KKWWTP 

Planning Year Flow (MLD) 
BOD Load 
(kg/day) 

TKN (kg/day) 
Suspended 

Solids 
(kg/day)* 

Karakol STP (Tourist Season) 

2018 8.45 2,018 531 2,445 

2028 16.07 3,164 664 2,693 

2038 24.42 4,496 786 2,744 

Karakol STP (Off-peak Season) 

2018 7.89 1,909 648 2,129 

2028 14.86 2,952 807 2,280 

2038 22.62 4,188 962 2,259 

*(Sewage Solids + Septage Solids) 

 
 
109. Details of the process components at the KKWWTP are given in Table 7.6. 

 
Table 7.6– Existing process component details of the KKWWTP 

No Unit  
No of 
each 

Type 
Extent 

(m) 
Status 

1 
Inlet, Screen & 
Bypass chamber 

1 - 10x2x3D 
Poor condition 

2 
Cyclone Grit 
Separator 

2 Circular 5φx2D 
Poor condition 

3 
Primary Settling 
Tanks 

3 Circular 16φx5D 
1 of 3 works, 
concrete poor 

4 Aeration Tanks  4 Rect. 48x18x6 
No air, poor 

concrete 



53 
 

 

No Unit  
No of 
each 

Type 
Extent 

(m) 
Status 

5 
Final Settling 
Tanks 

4 Circular ~16φx5D 
1 of 4 works, 
concrete poor 

6 Venturi meter 1 --- 10x2x3D Not sighted 

7 
Chlorine Contact 
Tank 

1 Circular 16φx5D 
No chlorine 

dosed 

8 Digesters 2 Circular 15φx18H Out of service 

9 
Sludge drying 
beds 

10 
Rect. 

basins  
35x9x3 

Rehabilitate 

10 Blower Building 1 Building 30x14x6H Out of service 

11 
Chlorination 
Building 

1 Building 21x11x6H 
Out of service 

12 Boilers Building 1 Building 20x10x6H Out of service 

13 
Administration 
building  

1 Building 17x8x6H 
Out of service, 
needs rehab. 

14 
Sludge 
Dewatering 
Building 

1 Building 10x6x6H 
Not viewed 

Source: Modified for 2015 Phase II project report 
 
110. Table 3.2 gives the 95%tile influent KKWWTP BOD5 as only 123 mg/L.  The treatment 
plant is near the river but has a good buffer around from nearby residents.  The effluent after 
treatment is impounded in four ponds with an estimated volume of 40 ML at a 1.5 m depth and 
a surface are of about 2.7 ha as shown in Figure 7.15.  Retention time in these ponds for 
2018 tourist flows amounts to about 4.8 days and 2.2 days for the to 2028 if the volume were 
100 percent available (ponds need desludging).  The flow from these ponds is pumped to an 
irrigation reservoir into which 5 fresh water streams also discharge (see Figure 7.16).  The 
reservoir from Google Earth looks to be about 1100 ML, assuming a 3 m depth, so provides 
dilution and more residence time for the KKWWTP treated effluent.   

 
Figure 7.15 – Focus on the existing ponds at KKWWTP 

 
 



54 
 

 
 
 
 
 

Figure 7.16 – Effluent Pipeline to Irrigation Reservoir 

 
 
 
111. Again, taking into consideration the dilute influent and the difficulties of treating it as 
well as the reuse possibilities of the treated sewage, we can remain consistent with the 
proposed use of IDEALs.  The existing KKWWTP included anaerobic digestion and originally 
the Vodokanal requested that this be incorporated into the rehabilitated WWTP. This option 



55 
 

 

would require the construction of primary sedimentation tanks and anaerobic digesters, but 
would allow for a reduction in the size of the aeration tanks. Nevertheless there would be an 
additional capital cost for inclusion of this facility. Inclusion of anaerobic digestion does allow 
for the generation of power from the production of methane, but any financial benefit for a 
WWTP the size of Karakol is likely to be marginal. Therefore, while this option is discussed 
below, ultimately the Vodokanal opted to not include this in the project 
 
Process Options: New Pretreatment, New Primary Sedimentation Tanks, New IDEAL 
Biological Treatment, New Sludge Thickeners, New Mesophilic Anaerobic Digesters 
(Optional), Demolition of Many of the Existing Process Components and Reuse of Some 
Ancillary Buildings and Sludge Beds  

 
112. This option is best explained by first viewing the proposed process layout with 
anaerobic digestion in Figure 7.17, a fully aerobic option in Figure 7.18 and general process 
flow diagram (PFD) in Figure 7.19. These layout figures include a tertiary treatment process.   
 
113. The projected flows given in Table 7.5 indicate a need for a treatment capacity of 8.5 
MLD by 2018 and 16 MLD by 2028.  Figure 7.7 shows Stage 1 as 8.1 MLD and Stage 2 
adding two more IDEALs for 16.2 MLD of capacity.  However, it is proposed to provide a 12 
MLD WWTP in Stage 1 which will provide sufficient capacity for up until at least 2025.  The 
IDEALs (not extended aeration) that include anaerobic sludge digestion each measure about 
18W x 57L x 5D or about 4 MLD of treatment capacity for a total capacity of 12 MLD for two 
tanks or 24 MLD for four tanks. If the anaerobic solids digestion is not included the tanks 
increase slightly as extended aeration is used at to 18W x 60L x 5D.  The big difference 
between these two choices is that with anaerobic solids digestion, the aeration requirement is 
about 50% of that required by the fully aerobic option. 
 
114. The anaerobic solids digestion and fully aerobic options both include new pretreatment 
(step screening and vortex degritting) in a new building with septage truck receival facility.  

The anaerobic solids digestion option has three off 21 m primary sedimentation tanks, two 

off new 18 m sludge thickeners, a new chlorine contact tank (of sufficient size for 2038 flows), 

two off 13 m anaerobic digesters (and ancillaries) and renovation of the chlorine building and 
the existing administration office and laboratory.  The fully aerobic option does not require the 
primary sedimentation tanks nor the anaerobic digesters and the sludge thickeners are 3 off, 

10 m. 
 
115. The anaerobic solids digestion option would have the sewage screened and degritted 
(refer to Figure 7.19) and then fed directly into new Primary Sedimentation Tanks (PSTs) for 
separation of the primary sludge.  This amounts to about a third of the incoming COD normally.  
The primary sludge will be subsequently fed to a sludge thickener, where it will be joined by 
waste biomass from the IDALs with a ten day MCRT.  This lower sludge age is good for 
anaerobic digestion but negative for nitrification and an extended aeration mode may have to 
be adopted, depending on the final agreement for the discharge of ammonia.  The IDEAL 
anoxic waste solids will prevent the thickeners from going anaerobic. Supernatant from the 
thickeners will be fed back to the head of works and the thickened sludge to two new MADs 
(mesophilic anaerobic digesters) to be treated for 20 days.  Anaerobically digested sludge 
after twenty days, now about 45% of its original volume, will be finally dewatered in the 
renovated sludge drying beds and the filtrate sent back to the head of works (this usually has 
a high ammonia content).  
 
116. Heating would be required for feed to the anaerobic digesters and either biogas 
(estimated at ca. 2,373 m3/day in 2038) and/or an alternative fuel source would be needed.  
By 2038 only 12% of the biogas will be required for heating the incoming feed from about 18°C 
from about 35°C and the rest of the gas can be used for other purposes.  A district heating 



56 
 

system was present in the past.  If used for electrical generation, the capacity is estimated to 
be a little over 200 kW but the gas would need to be treated for removal of hydrogen sulfide. 
There is also the potential for the generation of carbon credits, once registration is 
accomplished (which can be expensive).  
 
117. Most of the existing process components would be made redundant.  A small 
laboratory would be resurrected in the Administration Building as there once was one there as 
well as a bore to supply potable water. The system would be fully automated with a SCADA 
housed in the Administration Building.   

 
 
 
 
 
 
 
 



57 
 

 

Figure 7.17 – Potential layout of anaerobic process option 

 



58 
 

Figure 7.18 – Potential layout of fully aerobic process option 

 
 



59 
 

 

Figure 7.19 – Process flow diagram for Karakol STP (KKWWTP) 

 
 
 
118. The works proposed for preferred treatment option for Karakol sewage treatment plant 
are shown in Table 7.6. Note the previous comments about during the construction period the 
current plant could be kept in operation or the inflow directed temporarily to the ponds (less 
preferred). 

 
Table 7.6 – Preliminary list of works required for Karakol (aerobic option) 

Actions Details Comments 

1. New channels and 
mechanical screens, 2 off 10 
mm, duty/standby and place for 
a third screen for Phase II (see 
Figure 4.1).  All flows >2ADWF 
to be bypassed to the ponds. 

Existing single 16 mm screen is to 
be replaced with pair of automatic 
screens inside a covered building. 
A septage truck off loading area to 
be available with a mulcher pump 
before the step screens.  

Having a 10 mm 
screen would 
avoid potential 
problems in the 
downstream 
IDALs/IDEAL(s) 

2. New mechanical vortex 
degritting units, one in Phase I 
in 2018 and the second in 
Phase II around 2038 

The concrete on the existing 
cyclone grit units (5m φ) appears 
is in poor condition   
 

Existing units to 
be demolished. 

3.Construction of two  IDEALs  
with a total treatment capacity of 
12.1 MLD  in Phase 1 (2018); 
another 12.1 MLD would be 
added in Phase II. 

IDALs to be about 18W x 57L x 
5.5D including freeboard.  

See Figure 7.17 

5. Installation of an intermediate 
aeration system (SOTR of ca. 
580 kg O2/hr [190 kW] at an ca. 
1,700 m altitude and 4.5m avg. 
tank depth, TWL at 5 m).  

A diffused aeration system would 
that the IDALs be equipped with 
rubber diffusers that would seal 
when the air is cycled on/off.  
These have to be replaced every 
three years or so.  SOTR is to be 
supplied by two 22 kW slow speed 
surface aerators per IDAL. 

This would 
include all 
relevant 
pipework and 
blowers 

6. Installation of a decanter 
mechanism in each IDEAL + 
associated piping 

A metal decanting mechanism 
would be mechanically raised and 
lowered to decant off supernatant 
from the tank after a settlement 
period.  

Ancillary piping 
tie-ins also 
needed 



60 
 

Actions Details Comments 

7. Renovation of existing blower 
building (30m x 14m) 

The building may be reusable but 
new blowers would be called for if 
diffused aeration is selected. This 
building would not be needed with 
surface aeration. Part of this 
building could be petitioned off for 
a control room. 

Inspection by 
structural 
engineer 

8. Existing chlorine contact 
(CCT):  circular 16φx5D 

The existing tank (if not reusable) 
to be replaced by a new 15.5W x 
36.5L x 2mD CCT 
 
 
 

Inspection by 
structural 
engineer 

9. Existing chlorine building 
(21m x 11m) 

This building would be required to 
house gaseous chlorine cylinders t 
for disinfection.  

Inspection by 
structural 
engineer 
required 

10. New chlorine gas 
dissolution system is needed. 

This system converts liquid 
chlorine into gas to where it can 
be dissolved in a water stream 
that would be directed into the 
CCT. 

 

12. Existing sludge drying beds, 
10 off: 9mW x 35mL x 3mD 

Existing beds to be rehabilitated. 
A combination of IDAL waste 
solids and primary solids after 
twenty days of anaerobic 
treatment to be dewater on the 
sludge drying beds.  Add 
additional beds by 2038. 

Facility would be 
better covered 
with good 
vehicular access 

13. Administration facilities / 
Laboratory (17m x 8m) 

The building looks suitable for 
rehabilitation The building would 
also house a small laboratory. 
Potable water is available on site. 

A structural 
engineer needs 
inspection of the 
existing building 

14. Sludge thickeners to be 

added, one 15 m  in Phase I 
and another similarly sized unit 
in Phase II. 

Waste sludge from IDALs wasted 
during aeration to be directed here 
along with primary sludge, with 
supernatant returned to head of 
works and solids to anaerobic 
digesters. 

 

15.  Inspection of power 
transmission facilities 

To determine whether this is 
suitable for future long-term use 
and if there is any rehabilitation 
needs. 

Priority 

16. Process Automation The treatment would be fully 
automated with a SCADA in the 